123—7—3Fv b
HY {7 & BH &

HK'S

AT IFIEN T EFREFICTEKEBL TS ESLY,
IR EE EICHEATH DEZETHRo T AL,
AEFXSHERAANDTBEHRALTEEL,

AEZ, BHEACHEH-RELAEGOAICTEVNTFEFRALTLLEEL,

AERF, FRISTIETOHIMAITARETT X ‘ \
ARN—REEFAEGORKXKENRELIGEAICEH. EONCEEVETFORFTEICTEKLS S,
B £ BHENA 49— —5Fv k
H =& BEEEAIM
a — F N 13001-AF014
H{+EREAZE M E04251-F43132-00 Ver.3-3.03
BEEEERE G1950JJ-CD
A—Hh—HEE AN 42T Ly WRX STI (B AR4E#)
T UK EJ207
& = 2007108 ~ (FEhAR)
& = [;¥&=%E18)
CHIEYH XA L—2 3 NI TEBER,
7Y RN UREY —TILNR—YDOMINKEIZLZY FT,
(Al &N EER&A]
L= oo arya—Ty K (a— FNo.70020-AF010)
- B1OLHY A XD /Ry T 1)

XEBESEMOERE, 2000F048REDLDTY,
200905 A LIRICEFESIN-ERADBESITOVTIE., BEHFEHRBICESHUOEHLECESLY,

RET D EC §%
2 5T No. B 2 OB X E AR
3-3. 01 2008/08 kR
3-3. 02 2009/05 N—Y )R +EE - BHFELE
3-3.03 2009/12 IN—=Y R +EE

2009F12A 108 %17 (RENETS. B8 WIvF-7—- IR



IN—Y )R K

EEERTD 2 2 ESIIEE: fi#
1 [G17910-F43060-00 |4 > % — %~ —5 2 7 Assy 1 q ‘,\f
2 |G17951-F43190-00 | > L v k/S1 FNo.1 1 m
3 |G17951-F43200-00 | > L v ks34 TNo.2 1 ’\\ﬁl’
4 |G17951-F43210-00|1 > Ly ks%4 FNo3 1 & .
5 |G17971-F43120-00|7 2 b L v ks34 FNo.1 1 &9
6 |G17971-F43130-00|7 2 kL v ks34 TNo.2 1 i\:]
7 |G17971-F43140-00| 7 2 b L v ks34 TNo.3 1 ui“\\j
8 |G17921-F43090-00|41 > %2 —% —5 X T—No.1 1 i
9 |G17921-F43100-00|41 > &2 —%9 —5 X T—No.2 2
10 |G17961-F43050-00| > L v ks34 TXF—No.1 1
11 |G17961-F43060-00 |1 > L v ks34 TR T —No.2 1
12 |G17981-F43080-00|7 2 kL v kX4 TR F— 1
13 |G28853-F43010-00(/N\y T UV bTSH vk 1 L=55
14 [G17714-K00020-00 (/A7 —27 A—RT— ¢ 60H 4
15 190400-082100 £o)arvik—X @75 1 "f_ﬁ L=70
16 [90400-103100 £ Ua K —R ¢60 vy a3 fFE|] 2 [@D L=70
17 [1803-SA042 £2)arvik—X ¢60 2 P L=70
18 [G09115-K00030-00 (%> 1) avhkR—X ¢60-¢ 70 2 @ L=70
19 |90400-086100 £2Uarvk—RX ¢50 1 = L=5b
20 |18005-AK009 R—R /N2 F#40 2 @
21 |18005-AK008 R—R/N2 F#36 14 @
22 |18005-AK006 R—R /N F#28 2 @




IN—Y )R K

EEERTD 2 2 ESIIEE: &
23 |18005-AK00 h— RN K4 4 @
24 AL kM6 L=15 3 | ef) |p=1.0
25 I KNS L=15 3 | e P=1.25
26 ARIL M8 L=20 1| e P=1.25
27 e AV BRI 1) 4
28 TL—rT v vMeR K& 3
29 ZTYrHT Iy v N8H 4 @
30 ZTYrHT Iy v N6H 4 @ iiﬁﬁ!ii“@%@
31 IS5 T HEF Y FN6 3 =
32 IS5USHEFY M8 1 &
33 |G99176-121201-21| R 1) — T A 1 %
34 |18005-AK025 r—RH 52T P12 5 %
35 |G99515-080006-00 | A%l 7k— X ¢ 8 2 ii}iﬁ{i;ﬁ&%
36 |14999-AK026 SL¥xvy T P29 1 %
37 |14999-AK019 SLxvyT o6 1 %
38 245y T (K) T it
39 243y T (h) 30 |
40 |G09933-F43020-00| 754 T L — k 1| OO
41 |G09912-K00020-00|C 1) > &' 1 @_Q
42 91731-065100 oyvy 1 O
43 |17367-027396 4vvalb—851"— 4 | [
44 |15719-037100 ARV — b 5 Wi




IN—Y )R K

EEERTD 2 E: B WK &
45 91161-107327 Ny T)hS5— 2
46 |G99551-015002-00 |3 LS — hF a2 —T 1
47 |1801-SA007 it sk — R @ 12 1
48 |1801-SA020 fiit sk — R ¢ 10 1 B A& {4 0 7 5 A
49 |18006-AK013 Sady AT P12 1| CD
50 |18006-AKO012 Saqdr k4T o10 2 | C—® |BAtBoHER
51 |15428-009100 PT1/8T LR 1
52 |G17821-F43080-00 (44 & 3 »/84 TR F7— 1 ﬁ
53 AJL kM6 L=30 1 ) 35?’?3***""’””
54 FL—>7 v v N6H 1 3t K A5 D 745 A
55 |G09971-260020-00 | R R —+ 1 3t K A5 D 745 A
56 ik E 1
57 |E04251-F43132-00 |Ex {5t BH = 1
XNK—Y X FADBREHNREATIEE. HEA—VELTEELTHDA, ZiFLLE2—IC
BEAVLADECESL,
ZEEUA—
TEL:0544—-—29—-—1234
FAX:0544—-—29—1151




1. /—<ILAN—YESL

FEEEBHBHIC, Ny TUDIAFRBFEBMALT
BTEBEREER URBHAECECTHEEERE-T

AN
i

MT7oEANR—FBmNHLTLLESL, (E1-1)

QRI20D~BFHEMN L TLZE LY,
(E1-2)

~J
J
a

QREI-30D~@FmM LTS ZEL, (B1-3)




(4) #E1IE 1)

7__

HXalL—vavk—XERSHL. 1 0TF—
DI TORNO =y FILEIZTLF Yy TPp29%
Bt TSN, (K1-4)
P36  TJLFrYv T P29 (x1)
CHEIE  R—RO YT
SQVIEZE A E o )
"HMEYYFXaL—2a NLTRADNF 21— Lk—
AWML, A1 oT—O9X=ZhR—ILFIZdLFx vy
To6EEfTITTLIE&ELY,
P37 dLFx vy TPp6 (x1)
P39 A4Sy T (d)

G R1-50D~QxmM LT =&, (B1-5)

)N
SANA N\
i \
{ (‘34 N LN
AP~ ™
= .
i LS
(| TR
% "“\\ |
> |
Y \ |
| P
[ )
oh .

X 1-5




DAY RFSA LIy v R—RADBFFEA % 150mm
gL TS0, (K2-1)

B)ANYERSA by R—RZFEMIZESFITTL '
Eé\

CHEE R—RY YT

WA= rFa—TEAYESA b Iy riR—
RICEfFIFTLCESL,
P46 : AL —+bFa—T

(&:wﬁ—b?1—7€W1ItAJ
DY R—REEBRABELTLCESL
(E2-2, ®2-3)

P39 B A5y T ()

hl‘b - nm"m“ ’

A A A

ONIBEEL VT ERN LAREBEEE VYEERAT—ORAAICRATEE LTS,
(Eg2-4, E2-5)

SUEEUYETE AT




3. v F/XN—YHETHIT

xsswmtswﬁ%ﬁmamw#é%iﬁrﬁ%ﬁ£&9$?°
3—1. 43— —ZaF7AssyQEft+
MEDODAFDRIL FZEERNALTLEEELY,

& 3-1-1)
-k»hﬁﬁﬁﬁbiTo

)M THRILEZES LE-RARI
T—No1ZEH/HARMFIFTLTLE
(E&41 F3-1-2)

P8 A VA—H—FZF—Nl (x1)
SHHIE - AR R G-l () TESLESD)

NV ESA Ry Y vR—
RAEAVE =V —=—5RAT—NICEEL TS,
(3-1-2)
P39 B A5y T (F)

(@iﬁAﬁﬁHL#%/@ 59— XAT—N1IZ, 4
VB —H—FaFAssyERAFFTLESLY,

(l31$

Pl A2 —0—FaFAssy (x1)
- P25 : 7RJ)L M8 L=15 (x1)

“P27: JL—rD vy wN8A (x1)
P29 RTFY LTIy wMBE (x1)

A VB —H—5a7AssyEBMATHT 214,
RS P ERERFTCE S, (H3-1-4)
-P44 . AR — b




I TL a0,
(E3-1-5, ®3-1-6)

~

|

>
%
<C
7
m
N
_
T
]
AN
/1
N
N
=
_
I~
X
N
_
T
&
AN
/4
%)

=15 (x2)
1L () TEALIZD)

AR ——5RXF—Nu2 (x2)

cARJL RM8 L

AT T Ty v N8A (x2)

s TL—rIy e M8E (x2)
ARV R ¢

P9
P25
P27
P29
fli1E

—SXAT—N2OERRBZA 22—V -5

BT ES0,

-7
O 7 AssylZ

T
(6) &

Sy,

=

fhH L T<

MEA

FELTWAER—XNY FERSLTLCESL,

THR—RETIT7AVHR—REE

(M) IT R

QM

S

N °
iswu
B, 1
EHEY

[[1]=% lT
=K

> \4|/
Suh %
|
\:;_TW _
| Ky b
oh| X
H/___I ﬁ
A=K
mO™ <
N A
NG A
ENYEN w
[fm
s/n_'NI: 1n_-J
N
_ —n
Ape®
S

HBEAE2. (3)
AKExvy Mt

EALTL

ot
RpT5 (x1)

3
A
R—

NI
244
g c
H+H

=0
fls]
=
S&
o
Y
%@

o>
S
A,
m-L -,
AN
Py
PLv
ENNV
ARG
AR
| ng
Ryrey

_—



@) TR LEER—RANY FERIOMBIZERfTIT T L
fZELy, (K3-2-3)
CHEIE  AR—R/NU R G2 ()TESALELOD)

G)EEZERBMEO LTS ZE Y,

X 3-2-3

3—8."—r0BEEEZER), T¥—0BE BIFFEAD

MAR=—2, K"=0TS7y FERIILTLEE,

. ,!l)l/ M, BERALET.

QR —VEHARALLSIT/AT—TO—XT— 060
#R{FIFLTL S0, (F3-3-1)
- N\TJ—2J0—XRT—¢60fA (P14x1)
HEIE AR R G5 () TERALEHD)

@) IFH— ITHF—BEERTS7Y FEEANLTLEEL,
(E3-3-2)

)E LTS, (H3-3-3)
)




3—4. NyTYDOEFFIT
My T)EBMHLTLEEL,
(2)4 Ly kixAd TN3ZEBET -6

by .
XD FRE (RT 4 S5 RE L,’CL
&0y, (K3-4-1)

AR

BNy T) FLAZEZTDREICERFMIFTFTLZELLY,

(5)?']??? LNy TIIZNYTYAS—ZBFIHT
< A
P4 N TUHS— (X2)

@)RFEBAELE=ANYTUZERMAFTLSESL,
(R3-4-3) )
‘P13 - NwFUID TSy b (X1)
s HEIE LRI R
- HEIE Sy b )
- REBEBAR Ny T Y

Moty oxay ANZROMEICBBLEEL

Y DO/ ANETTAVKR—AMNEWNGEE,
§33>$ AREHTF, VU750 REHERLTLE

_‘]0_



3—5. BAPEER—XD3H

A x E

OSIXDBIANHYFEINT, BT BHEFEECELTHERETLEOTLESLY,

MBEOER—ROZImHALTLEEL, (E3-5-1)

QM TEHALER—ZADEY., H40mELGEDHELS
[, BHR—Rp8ZEYIML T 2L,
- P35 MAMR—X @8 (x1)

BT LB AR—R¢8% (1) THR—RDEE
HLIzEZAANRFIFTTLEELY,
(X3-5-2)
“ P23 R— RN R4 (x2)
P35 BRER— R 98 (3-5. Q) TUILE=HD)

A BBAR—R G8ICI LS — hFa—TEEILESIS
g L TEA T <L,
(R”13-5-3)
P30 AL Sy T ()
P46 : AN —bFa—7T

G)aAaNTF—rFa—TJzRFTEHRHER—X68%H
DESICEBABELTLEEL, (H3-5-4)
“P38: B4 F YT (K)

" RABR— X P8M, Bl - N—RRA - ITFAVKR—2R
ZFITFHLTWRNWIEZRERLTSEE,

_‘]‘]_



3—6. JL—%N\Fa1—LEEOETIT

MEOITL—FNFa2—LE—AARVEFE—R=y T
LERSALTLEEEL, (EF3-6-1)

!u FNF1—LR—RAIZITAEELHY ETT O
T, R"—RZy FTIBIZEHZEHMAFFTFTLESL,

Q)R —R=Zy TILERN LI EICPTI/8T LR ZEE
ffirT< &Ly, (E3-6-2
- P51 : PT1/8T LR (x1)

QB)PT1/8T )LARIZ(N) TEALF=/R—R = v TILZE BT
[FTTLEEL, (H3-6-3)
CHEIE  R—RZYTIL 36 1)TERALELD)

Q)R—R=Zy FIIZ3-6. (1) THRSLETL—FN
Fa—LR—RAZRFIFTLESLY,
(X3-6-4)

-!u—!m$1—A$—XM&()t EN % {1+ 7=l
M., mR—R=Zy FILAIIZHEE LS :HﬁHt<Eé
Ly,

ﬁm —Ro )T

_‘] 2_



G)MHMAR—R ¢ 10%350mmIZLNET L TL FZ&E LY,
- P48 : MHHA—R @10 (x1)

(6) (5) T350mmIZLIMT LA=MiMAR—R p10Z T L—FNFa—LKR—RARVTL—FNFa—Lk—

HXHI'J'EFJE_JI BELTL S0, (H3-6-5)

- P23 :‘I'\  UAY ”/F#4 (x2)
P50 3L kR4 T P10 (x2)
'P38 B4 Ty T (K)

P39 R4 F5wT(h)

CHEIE R —RO Uy T

_‘] 3_



3—7. 4Ly kA TOERAFIT

MALy b4 TAF—N0.2, /N7 —2JB8—RXF—
GO0 ZEmARMIFTLTLEEL, (F3-T7-1)
P11 ALy b TRXATF—N0.2 (%x1)
-PM;AU—?D—XT—¢wm(xD
- P24 . AR)L kM6 L=15 (x1)
- P26 : /RJL ~M8
- P27 :
- P28 :
- P29 :
- P30 :
- P31 :
- P32 :

> ¥ M8H (x 1)

NINN/ANANAul o

viea ||
(VAR

ANANDIDAANANA

v kXA TNo3F A 2 —49 —5a7FAssylc
LTSN, (K3-7-2)

P4 4Ly kst TN3 (x1)

-P18: %> 1) ‘/‘I‘\ A Pp60-¢p70 (x1)

“P21 - R— R /N> F#36 (x1)

:
g
4

i
E 4
= i,
I

@M THERMAFLIE=NT—TO—RT—60AITA >
Ly b3S TN3ZRFITFLTLEEL,
(Bg3-7-3)
- P21 : R—Z /32 FH#36 (x1)
P43 A aL—B 58— (x1)

"IR—ANVREIAY I BZ Y DB DN TS
Té%éi R—RNYFIZRAKR OO — b RhfT

WALy b TNIETA Y BUI ~NY RS
A LTSy RRFSHELEBEVKSIC, ARV DD —
FEBEYGRSICYRYBEFF TS0,
(3-7-4)

-P44: ARV T— b

_‘]4_

26 P21 P29 P32




- P16 : %1
-P21 : Rh— R/

6)f Ly b TRATF—No.1, /8N —2JA0—RXRF—
Q0 EFEMAMRMFFLTLLEEL, (K3-7-6)
P10 4 2Lw RS TFTRAF—No.1 (x1)

P14 /XD —XO—XF—@ 60 (x1)
P24 : 7RJL +M6 L=15 (x1)
P28 : TL—r vy wM6E K& (x1)
P30 : RFYLTITy¥M6E (x1)

P31 DS EF Y RME (Xx1)

- HHIE ARk

(1 6) TRFFLE-NTD—TO0—RART—¢60RIC
ALy b TN2FRFIF LTSS,
(E3-7-7)

- P21 : R—R /N2 F#36 (x1)
P34 al—RF/18— (x1)

) =&y, (E3-7-8)
P2 : 4Ly kst TNl (x1)
P17: %8> 1)a>hk—X 960 (x1)
P19: %< 1)a>hRk—X 950 (x1)

* P21 : R— R /N2 F#36 (x2)
* P22 : IR—R /N F#28 (x2)

DEEXEDNSF VARV FENENC EEHREL, &5
ZARMOHL, BELTLESL,

w ksS4 FNo.21%10mm LA L B

\

—

_‘] 5_



3—8. 7 khLy b4 TOESTIT
%3-8. (6) 1%, SQVEBEHMLSOVELEBTEMTHEEMNREY ET,

M7 krLy b TNo1EA VB —4H —F5aFAssy
ﬁﬁH’L’C(T—éL\o (E3-8-1)
TRy A TNol (x1)
P18 BLo) a2 Rk—X9p60-¢070 (x1)
-P20 BR— RN F#40 (x1)
P21 : AR—R /N> F#36 (x1)

(2)3-3. ) TRfFF L=/ —20O0—XF—¢p60FAIZ
TokLwy b TN ZRAFIFLTLESLY,
(X3-8-2)

- P21 : R— R /N2 F#36 (x1)
P43 . 4 al—BRF5/8— (x1)

BT brLwy b TNoTIZES) OV KR—RP60%
Bt TS0, (K3-8-3)
“P17:%>)a hk—X¢p60 (x1)
- P21 : R— R /N2 F#36 (x1)

()% 1) ‘/"I'\fZ¢>6OI:7'7 kL w bssa TNo2%
ReFIFLTL S0, (K3-8-4)
“P6 7O RLY RiNA TN2 (x1)
P21 . R— RN F#36 (x1)

i

Ly bk / A4 TN2DR FL— FEDELVAD,
g):l R—RPp60AIIZAH B K SI2RfFIFLTL

ﬂ"#"’

_‘] 6_



BG)Y7o kLY
BAZEERA
P12 - 7
P14 : N
P24 R
- P28 7
P30 : X
P31 : 7
- flIE AR

6) 7O kL
P41 : CY
P42 - 01

!6!7! L w /\I4 TN3IZ TS5 T L— kT ETIT
\

“P7T 7o kLw bsXA TN3 (x1)
P40 TSHTTL— K (x1)

P41 :C) 245 (x1)

P42 : 01 >4 (x1)

M7 by b TN3E @) TRIGIFLETY B
Ly ks34 FNo.2 Oy FILICRFFIFLTLCES
LY, (3—8—6 X 3-8-7)

P16  E YO R—R P60 HyaftE (x1)
« P21 AR—R /N2 K#36 (x2)
O S S AR N

@RBRABAEDIIVTSVAZHERLAGMN L, (5) TR
JO—RT—@¢60AIC. TUMLY b

[T L=/ —
INAL TNo.3%
P21 R—
P43 4 >

*

Bk
il

Ly
kLY
T
-P

AN
QAW

\

o

7N

9) £&D \3
A 6D

\&
\
\'c

VR
. BEE

-
~
P
e N
\L
VV\O

I A
(><1)
IN—

HftirT <=
R\ F#36
alb—423

A4 TNo.3 & KBLE
A4 NI R
— b

EFHEDODENC
LTS,

Fif FRF—ERTITA—ZF— G 60
FftF LT EEL, (E3-8-5)
kLY kL FRE= (x1)
J—J0—RF—G60f (x1)

JU kN6 L=15 (x 1)
L—>Ty oo M6f KE (x1)
JUSTTI YL e MeR (x1)
SYIRET Y MG (D)

)

No.3IZSQVEERAT 1T T 2 & Ly,
sS4 N3 (x1)

(E13-8-8)
(x1)

ATFSHTHIEEIF
Uo— hERMAIT

LEmHRL, &% 3 3-8

_‘] 7_




3—9. Jo—nNABEOENTIF

(M Fa—nNAH—RA FA—NAFK—RBIZR)—"
IAZRFFTLESL, (F3-9-1)
«P33: RYy—HxTA (x1)
P34 R—RISUT P12 (x2)

2)WMAR—R ¢ 12%550mmIZLNET L TL & LY,
- PAT : TiHHAR—X 12 (x1)

@) TAa—=NAR—RCE () THRMFIFERA)—VI A%
(2) T550mm(CENBE L =Mt MAR—R ¢ 12TOHF TS
&Ly, (K3-9-2)

P34 R—RHOZT P12 (x3)
P49 3L RN T P12 (x1)
< PAT : iR — R @ 12 (3-9. (2) T550mmIZEIET L =% D)

MAVT—=059 FOHOFBBREETR > TLEE LY,
(E4-1)

DTTFAT—5 9 TSy bITT7HY)—FIC
BESRE=HIC. T7AT—959 FL¢MW\
#HITTL SN, (K4-2)

QRITT7AVT—U5F 9 FZEEFBARFIFTTL L,
(=4-2)

L= T899 ar)n0—Ty FORBKHGAEZE
SEICRfTITFTL S,

I I7O0RAN—RREITAVT—I959 FHRFH
THEEFIE. T7IIRRAN—FRREZITHIV—FR
T—IZCBEELTLESL,

P39 B2ASyT (&)

_‘]8_




BDAVB—=9—=5aATAssyENVIRBFHLELELES
IZYRYMIL TSN, (H4-3)

. /ﬂyli!—ﬂulﬁ’élﬁ‘}‘lh PYRYBELZWVWESICEE

LTLrEEy,

LN

//IIIIIIIIIIIIIIIIIIA I ”,//II/IIIIIIIIIIl.

BYL A —H—FaAFAssyENUNARFHLEL
l(i4.4g)ﬂ RER %N ‘Fa'-ﬁ?’J‘&L‘*aaf"l HloTL s

-épA%%é%~%Uﬁ§um;5cE§Lt<ﬁ
LY,
6) ZDHD/IN—Y ZETTDEEBEICEFMFIFTLZELY,

7&/5!/\—{'3&1‘1‘('}'6@[1 A3 —9—

No.2ZBEmICEE L TLWAHARIL b (FIE) ZES L
DEAN—BRARKICBEERLTIEEW,

MY TIDIAFTREFERAFFTLESL,

£
LY,

AT —
N

KEFFHEERTR, DTBIRRAED MM TEROERE] T THRBEREZTLE>TIESL,

_‘] 9_



INTERCOOLER KIT
INSTALLATION MANUAL

HK'S

NAME OF PRODUCT INTERCOOLER KIT

PART NUMBER 13001-AF014

APPLICATION SUBARU IMPREZA STi (USDM)
ENGINE EJ257

YEAR 2008 Model

REMARKS

¥ This kit was designed and tested on JDM and US spec vehicles.

[NOTE]
e The factory recirculation valve must be removed.
e The front bumper and other factory parts must be modified.
e The following items are required to install this Kkit:
» HKS Racing Suction Reloaded Intake Kit (P/N 70020-BF010 or
70020-AF010)
» B19L Size Battery

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to
safely perform service operations on your vehicle. This manual assumes that you are familiar with
typical automotive systems and basic service and repair procedures. Do not attempt to carry out
the operations shown in this manual unless these assumptions are correct. Always have access to
a factory repair manual. To avoid injury, follow the safety precautions contained in the factory
repair manual.

REVISION OF MANUAL

Rev. Number Date Manual Number Details
3-3.01 2008/8 E04251-F43130-00 1°' Edition
3-3.02 2009/5 E04251-F43131-00 Parts List revised. Instruction revised.
3-3.03 2009/12 E04251-F43132-00 Parts List revised.

Published in Dec, 2009 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
1 |G17910-F43060-00 |Intercooler Core Assembly 1 f:] _Tj

2 |G17951-F43190-00 |Inlet Pipe #1 1| 1)

3 |G17951-F43200-00 |Inlet Pipe #2 1 (::‘ ,:::'3

4 |G17951-F43210-00 |Inlet Pipe #3 1 ﬂ ]

5 [G17971-F43120-00 |Outlet Pipe #1 1 @Q\:ﬂ

7

6 |G17971-F43130-00 |Outlet Pipe #2 1 \EJ

7 |G17971-F43140-00 |Outlet Pipe #3 1| (N

8 |G17921-F43090-00 |Intercooler Bracket #1 1 J

9 |G17921-F43100-00 |[Intercooler Bracket #2 2 é;?

10 |G17961-F43050-00 |Inlet Pipe Bracket #1 1 (\\Jj

11 |G17961-F43060-00 |Inlet Pipe Bracket #2 1 %__;;@

12 |G17981-F43080-00 |Outlet Pipe Bracket 1| o2

13 |G28853-F43010-00 |Battery Mounting Bracket 1 F==——m |L=55
14 |G17714-K00020-00 |Air Cleaner Bracket 60mm 4 Q%

15 {90400-082100 Purple Silicone Hose 75mm 1 :.;_. L=70
16 |90400-103100 Purple Silicone Cushion Hose 60mm | 2 [{@ L=70
17 |1803-SA042 Purple Silicone Hose 60mm 2 ::L:-j L=70
18 |G09115-K00030-00 |Purple Silicone Hose 60-70mm 2 [ff_gj L=70
19 |90400-086100 Purple Silicone Hose 50mm 1 :-_-c_- L=55
20 |18005-AK009 Hose Clamp #40 2 @

21 |18005-AK008 Hose Clamp #36 14 @




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
22 |18005-AK006 Hose Clamp #28 2 @

23 |18005-AK001 Hose Clamp #4 4 @

24 Bolt M6 L=15 3 | @) |p=1.0

25 Bolt M8 L=15 3 | ex]) |p=1.25

26 Bolt M8 L=20 1 | en]) |p=1.25

27 Flat Washer M8 4

28 Flat Washer M6 Major Dia. 3

29 Lock Washer M8 4 | ED

a0 Lock Washer Ms s | & |
31 Flange Nut M6 3 @;?f

32 Flange Nut M8 1 ﬁ

33 |G99176-121201-21 |T-Fitting 1| L

34 |18005-AK025 Hose Clamp 12mm 5 %

35 [G99515-080006-00 |Fuel Hose 8mm 2N G T o
36 |14999-AK026 Rubber Cap 29mm 1 %

37 |14999-AK019 Rubber Cap 6mm 1 %

38 Tie Wrap (Large) 15 | s

39 Tie Wrap (Medium) 30 | e

40 |G09933-F43020-00 |Block-off Plate 1 D

41 |G09912-K00020-00 |C-ring 1

42 (91731-065100 O-ring 1




PARTS LIST

NO. Part Number Descriptions QT Image Remarks
43 |17367-027396 Rubber Insulator 4 1]

44 115719-037100 Sponge Sheet 5 LR

45 191161-107327 Battery Collar 2 G@

46 |G99551-015002-00 |Corrugated Tube 1 E’j*ﬁ.m;fﬁ”:.@

47 |1801-SA007 Oil Resistant Hose 12mm N e

48 |1801-SA020 Oil Resistant Hose 10mm 1 g Only for JDM.
49 118006-AK013 Joint Pipe 12mm 1 —®

50 [18006-AK012 Joint Pipe 10mm 2 C—® |only for JDM.
51 |15428-009100 PT1/8 Elbow 1 %’

52 |G17821-F43080-00 |Suction Pipe Bracket 1 If_,r’*’

53 Bolt M6 L=30 P=1.0 1 Only for USDM.
54 Flat Washer M6 1 Only for USDM.
55 |G09971-260020-00 |Spacer 1 Only for USDM.
56 Instruction Manual 1

57 |E04251-F43132-00 |[Installation Manual 1




1. Removing Factory Parts

Before beginning removal of the factory parts, disconnect the negative cable from
the battery terminal. Use this installation manual and the manufacturer’'s service
manual as a reference.

(1) Remove the under cover. (Diagram 1-1)

Bolt (Reu=se)
D11

(2) Remove @ to ® in Diagram 1-2.

Airflow Intake Air
@) ﬁemp Sensor {Reuse)
o

(3) Remove @ to in Diagram 1-3.

Bolt (Reuse) g Hose Clamp (Reusg]l__

o P,

|"_,."; .-H\\x_. |
SR
i) ih

D13




(4) Disconnect the factory recirculation hose.

-
Install the Rubber Cap 29mm to the intake H.-' **._
pipe’'s fitting (indicated by the arrow in Frit- N
Diagram 1-4) using the factory hose clamp. A _{”L M
|_.._—|-\.:__ 4 e | S,
P .
P36: Rubber Cap 29mm (x1) f ™ K
Factory Hose Clamp (e
If a SSQV is NOT used: Y '||
Disconnect the vacuum hose for the factory l; |’J_ ‘wa
recirculation valve, and install the Rubber o

Cap 6mm to the intake manifold using the
provided Tie Wrap.

P37: Rubber Cap 6mm (x1)
P39: Tie Wrap (M)

(5) Remove ® and @ in Diagram 1-5.

D15




2. Relocation of the Outside Temperature Sensor

(1) Disconnect the outside temperature sensor, and relocate it to behind the sensor
mounting bracket. (Diagram 2-1, 2-2)

! - : 1 e
Sensor uunting Bracket

3. Installing Kit Parts
% 3-8 Step 6 will differ for vehicles using or not using an HKS SSQV.

3-1. Installing the Intercooler Core Assembly

(1) Remove the factory bolt from section “A” in
Diagram 3-1-1.

- Keep the removed bolt for later use.

(2) Temporarily install Intercooler Bracket #1 to
section “A” using the removed factory bolt.
(Diagram 3-1-1, 3-1-2)

- P8: Intercooler Bracket #1 (x1)
+ Factory Bolt (Removed in 3-1.(1))




(3) Install the Intercooler Core Assembly to
Intercooler Bracket #1 using the provided bolt
and washers. (Diagram 3-1-3)

P1 : Intercooler Core Assembly (x1)
P25: Bolt M8 L=15 (x1)

P27: Flat Washer M8 (x1)

P29: Lock Washer M8 (x1)

« If the Intercooler Core Assembly comes in contact
with the vehicle, affix the provided Sponge Sheets
to the positions indicated in Diagram 3-1-4.

* P44: Sponge Sheet

(4) Install Intercooler Bracket #2 to the Intercooler
Core Assembly using the provided bolts and
washers. (Diagram 3-1-5, 3-1-6)

P9 :Intercooler Bracket #2 (x2)
P25: Bolt M8 L=15 (x2)

P27: Flat Washer M8 (x2)
P29: Lock Washer M8 (x2)
Factory Bolt (Removed in 1.(1))

- Attach the end of Intercooler Bracket #2 with
the oval-shaped bolt hole to the Intercooler
Core Assembly.

(5) Tighten all bolts.




3-2. Installing HKS Racing Suction Reloaded Intake Kit.

% Install HKS Racing Suction Reloaded Intake Kit (P/N 70020-BF010 or 70020-AF010) in
accordance to the Racing Suction Reloaded Intake installation manual.

(1) Remove hose clamps securing the power
steering hose and the A/C hose.

(2) Use the provided Suction Pipe Bracket instead
of the air cleaner bracket instructed in 2.(2) of
the Racing Suction Reloaded Intake Kit
instructions and temporarily install to the
vehicle. (Diagram 3-2-1)

P52: Suction Pipe Bracket (x1)

(3) Use the provided Purple Silicone Hose 75mm to
install the air intake pipe instead of the joint
hose 75mm instructed in 2.(3) of the Racing
Suction Reloaded Intake Kit instructions.
(Diagram 3-2-2)

P15: Purple Silicone Hose 75mm (x1)

» Lower the position of the filter assembly toward
the head light unit to avoid unnecessary contact
with other parts of the vehicle.

(4) Install the hose clamps removed in 3-2.(1) to
the positions indicated in Diagram 3-2-3.

Factory Hose Clamp (removed in 3-2.(1))

(5) Tighten all bolts and hose clamps.




3-3. Relocating the Car Horn and Resistor

(1) Remove the horn and resistor.

+ Keep the removed bolt for later use.

(2) Temporarily install the Air Cleaner Bracket
60mm with the horn using the factory bolt as
shown in Diagram 3-3-1.

* P14: Air Cleaner Bracket 60mm (x1)
+ Factory Bolt (removed in 3-3.(1))

(3) Remove the clip from the vehicle. (Diagram
3-3-2)

(4) Reinstall the resistor to the vehicle as shown in
Diagram 3-3-3, and secure the harness using
the following provided parts. (Diagram 3-3-3)

P30: Lock Washer M6 (x1)
P39: Tie Wrap (M)

P53: Bolt M6 L=30 (x1)
P54: Flat Washer M6 (x1)
P55: Spacer (x1)




3-4. Replacing the Battery

(1) Remove the battery.

(2) Cut off a section of the battery tray as
illustrated in Diagram 3-4-1. (This section
blocks the Intercooler Inlet Pipe #3 routing.)

(3) To secure the factory battery mounting
L-shaped bolt to the hole in section “A” in
Diagram 3-4-2, drill a hole to the modified
battery tray so that the bolt can be placed
through the tray to the hole in section “A.”
(Diagram 3-4-2)

(4) Reinstall the battery tray back to the original
location.

(5) Install the battery using the following parts.
(Diagram 3-4-3)

P13: Battery Mounting Bracket (x1)
Factory L-shaped Bolt

Factory Nut

B19L Size Battery (not included in this kit.)

If the battery has smaller terminals than the
factory battery, install the provided Battery
Collars.

P45: Battery Collar (x2)

(6) Relocate the water tank filler tube to the
position shown in Diagram D3-4-4. Secure the
filler tube wusing the provided Tie Wrap.
(Diagram 3-4-4)

P:39: Tie Wrap (M)

- If there is not enough clearance between the
washer tank filler tube and the A/C hose, bend
the A/C hose to keep adequate clearance.

-10 -



3-5. Replacing the Fuel Hose

CAUTION

The fuel hose is very flammable. Installation must follow the manufacturer’s
service manual to avoid the fuel hose from catching fire.

(1) Disconnect hoses @O and @ in Diagram
3-5-1.

(2) Cut the 8mm Fuel Hose to 355mm and 270mm
in length.

- P35: 355mm Fuel Hose (x1)
» P35@: 270mm Fuel Hose (x1)

(3) Connect the 355mm Fuel Hose to the position
where hose (O was connected using the
provided Hose Clamps. (Diagram 3-5-2)

P23 : Hose Clamp #4 (x2)
P351): 355mm Fuel Hose

(4) Connect the 270mm Fuel Hose to the position
where hose @ was connected using the
provided Hose Clamps. (Diagram 3-5-2)

P23 : Hose Clamp #4 (x2)
P35@: 270mm Fuel Hose

(5) Cut the Corrugated Tube to the proper length,
and install it to the 8mm Fuel Hose using the
provided Tie Wraps. (Diagram 3-5-3)

« P39: Tie Wrap (M)
+ P46: Corrugated Tube

(6) Secure the 8mm Fuel Hose and Corrugated
Tube to the vehicle using the provided Tie
Wraps as shown in Diagram 3-5-3.

P38: Tie Wrap (L)

Make sure the 8mm Fuel Hoses do not come in contact with the vehicle, harness, the
A/C hose, etc.

-11 -



3-6. Installing the Brake Vacuum Hose

(1) Remove brake vacuum hose A and the hose
fitting. (Diagram 3-6-1)

(2) Install the PT1/8 Elbow to the position the hose
fitting was removed. (Diagram 3-6-2)

P51: PT1/8 Elbow (x1)

(3) Connect the hose fitting removed in 3-6.(1) to
the PT1/8 Elbow. (Diagram 3-6-3)

Factory Hose Fitting (Removed in 3-6.(1))

(4) Connect brake vacuum hose A removed in
3-6.(1) to the hose fitting using the factory hose
clamp. (Diagram 3-6-4)

Factory Hose Clamp

-12 -



3-7. Installing the Inlet Pipe

(1) Temporarily install Inlet Pipe Bracket #2 and p-- PEE‘- PET-PEQ P32

the Air Cleaner Bracket 60mm to the vehicle
using the following parts. (Diagram 3-7-1)

* P11: Inlet Pipe Bracket #2 (x1)

* P14: Air Cleaner Bracket 60mm (x1)
* P24: Bolt M6 L=15 (x1)

* P26: Bolt M8 L=20 (x1)

+ P27: Flat Washer M8 (x1)

- P28: Flat Washer M6 Major Dia. (x1)
+ P29: Lock Washer M8 (x1)

+ P30: Lock Washer M6 (x1)

+ P31: Flange Nut M6 (x1)

+ P32: Flange Nut M8 (x1)

(2) Temporarily install Inlet Pipe #3 to the
Intercooler Core Assembly using the provided
hose and Hose Clamps. (Diagram 3-7-2)

P 4: Inlet Pipe #3 (x1)

P18: Purple Silicone Hose 60-70mm (x1)
P20: Hose Clamp #40 (x1)

P21: Hose Clamp #36 (x1)

(3) Temporarily install Inlet Pipe #3 to the Air
Cleaner Bracket 60mm temporarily installed in
3-7.(1) using the following provided parts.
(Diagram 3-7-3)

P21: Hose Clamp #36 (x1)
P43: Rubber Insulator (x1)

Affix a Sponge Sheet to the hose clamp if the
hose clamp comes in contact with the water
tank.

+ P44: Sponge Sheet

If the buzzer mounting bracket comes in
contact with Inlet Pipe #3, remove the buzzer
and buzzer mounting bracket, and secure the
buzzer to the harness using the provided Tie
Wraps. (Diagram 3-7-4)

P38: Tie Wrap (L)
P39: Tie Wrap (M)

-13 -



(4) Affix Sponge Sheets to appropriate positions so
that Inlet Pipe #3 and the head light bracket do
not come in contact with each other. Before
affixing the Sponge Sheets, cut to adequate
sizes. (Diagram 3-7-5)

+ P44: Sponge Sheet

(5) Temporarily install Inlet Pipe #2 to Inlet Pipe #3
temporarily installed in 3-7.(2) using the
provided hose and Hose Clamps. (Diagram
3-7-6)

- P3 :Inlet Pipe #2 (x1)
* P16:Purple Silicone Cushion Hose 60mm(x1)
+ P21: Hose Clamp #36 (x2)

(6) Temporarily install Inlet Pipe Bracket #1 and
the Air Cleaner Bracket 60mm to the vehicle
using the following parts. (Diagram 3-7-7)

P10: Inlet Pipe Bracket #1 (x1)

P14: Air Cleaner Bracket 60mm (x1)
P24: Bolt M6 L=15 (x1)

P28: Flat Washer M6 Major Dia. (x1)
P30: Lock Washer M6 (x1)

P31: Flange Nut M6 (x1)

Factory Bolt

(7) Temporarily install Inlet Pipe Bracket #2 to the
Air Cleaner Bracket 60mm temporarily installed
to the vehicle in 3-7.(6) using the following
parts. (Diagram 3-7-8)

P21: Hose Clamp #36 (x1)
P43: Rubber insulator (x1)

- 14 -



(8) Temporarily install Inlet Pipe #1 to Inlet Pipe #2
temporarily installed in 3-7.(5) using the
following parts. (Diagram 3-7-9)

P 2: Inlet Pipe #1 (x1)

P17: Purple Silicone Hose 60mm (x1)
P19: Purple Silicone Hose 50mm (x1)
P21: Hose Clamp #36 (x2)

P22: Hose Clamp #28 (x2)

(9) Tighten all bolts and hose clamps after verifying
the installed parts do not come in contact with
each other.

There must be more than 10mm clearance between Fuel Hose 8mm and Inlet Pipe #2.

3-8. Installing the Outlet Pipe

X Step 6 will differ for vehicles using or not using
an HKS SSQV.

(1) Temporarily install Outlet Pipe #1 to the
Intercooler Core Assembly using the following
parts. (Diagram 3-8-1)

P 5: Outlet Pipe #1 (x1)

P18: Purple Silicone Hose 60-70mm (x1)
P20: Hose Clamp #40 (x1)

P21: Hose Clamp #36 (x1)

(2) Temporarily install Outlet Pipe #1 to the Air
Cleaner Bracket 60mm temporarily installed in
3-3.(2) using the following parts. (Diagram
3-8-2)

P21: Hose Clamp #36 (x1)
P43: Rubber Insulator (x1)

(3) Install the Purple Silicone Hose 60mm to Outlet
Pipe #1. (Diagram 3-8-3)

P17: Purple Silicone Hose 60mm (x1)
P21: Hose Clamp #36 (x1)

- 15 -



(4) Temporarily install Outlet Pipe #2 to the Purple
Silicone Hose 60mm. (Diagram 3-8-4)

P 6: Outlet Pipe #2 (x1)
P21: Hose Clamp #36 (x1)

» Connect the shorter straight side of the pipe to
the Purple Silicone Hose 60mm.

(5) Temporarily install the Outlet Pipe Bracket and
the Air Cleaner Bracket 60mm to the vehicle
using the following parts. (Diagram 3-8-5)

P12: Outlet Pipe Bracket (x1)

P14: Air Cleaner Bracket 60mm (x1)
P24: Bolt M6 L=15 (x1)

P28: Flat Washer M6 Major Dia. (x1)
P30: Lock Washer M6 (x1)

P31: Flange Nut M6 (x1)

Factory Bolt

(6) Install the SSQV to Outlet Pipe #3 using the
following parts.

P 7: Outlet Pipe #3 (x1)
P41: C-ring (x1)
P42: O-ring (x1)

(6) Install the Block-off Plate to Outlet Pipe #3
using the following parts.

P 7: Outlet Pipe #3 (x1)
P40: Block-off Plate (x1)
P41: C-ring (x1)
P42: O-ring (x1)

(7) Temporarily install Outlet Pipe #3 to the throttle
body and Outlet Pipe #2 temporarily installed in
3-8.(4) using the following parts. (Diagram
3-8-6, 3-8-7)

P16:Purple Silicone Cushion Hose 60mm(x1)

P21:Hose Clamp #36 (x2)
Factory Hose Clamp

-16 -




(8) Install Outlet Pipe #3 to the Air Cleaner Bracket
60mm temporarily installed in 3-8.(5) using the
following parts. Keep adequate clearance
between other parts. (Diagram 3-8-8)

P21: Hose Clamp #36 (x1)
P43: Rubber Insulator (x1)

If Outlet Pipe #3 comes in contact with the
water piping, affix the Sponge Sheet to Outlet
Pipe #3 in the appropriate areas.

P44: Sponge Sheet
(9) Tighten all bolts and hose clamps after

verifying installed parts do not come in contact
with any other parts and are well-balanced.

3-9. Installing the Blow-By Piping

(1) Connect the T-fitting to blow-by hose A and B
using the provided Hose Clamps. (Diagram
3-9-1)

P33: T-fitting (x1)
P34: Hose Clamp 12mm (x2)

(2) Cut the 12mm Oil Resistant Hose to 550mm in
length.

P47: Oil Resistant Hose (x1)

(3) Connect the blow-by hose C and the T-fitting
connected in 3-9.(1) using the 550mm Oil
Resistant Hose. Secure it to the vehicle using
the provided Hose Clamps and Joint Pipe.
(Diagram 3-9-2)

P34: Hose Clamp 12mm (x3)

P49: Joint Pipe 12mm (x1)

P47: Oil Resistant Hose (Cut to 550mm)
P38: Tie Wrap (L)

P39: Tie Wrap (M)

(4) Secure the brake vacuum hose A and the 12mm
Oil Resistant Hose to the A/C pipe using the
provided Tie Wraps. (Diagram 3-9-3)

P38: Tie Wrap (L)
P39: Tie Wrap (M)

-17 -



4. Modifying and Reinstalling Factory Parts

(1) Cut off the portion of the intake duct indicated
in Diagram 4-1.

(2) Drill a 7mm hole in the air intake duct to secure
the air intake duct to the air cleaner bracket.
(Diagram 4-2)

(3) Install the air intake duct to the vehicle.
(Diagram 4-2)

'NOTE

- To install the air intake duct, refer to the
installation manual for the HKS Racing Suction
Reloaded Intake Kit (P/N 70020-BF010 or
70020-AF010).

If the airflow harness comes in contact with the
air intake duct, secure the airflow harness to
the air cleaner bracket using the provided Tie
Wrap.

- P39: Tie Wrap (M)

(4) Cut off the portion of the bumper indicated in
Diagram 4-3; so it does not come in contact
with the Intercooler Core Assembly.

- Make sure to cut off only necessary areas of the
bumper.

(5) Shave the indicated area of the bumper in
Diagram 4-4. Do not shave too much to make
a hole in the bumper.

- Make sure to shave only necessary areas of the
bumper.

(6) Reinstall other parts back to the original
positions.

- When reinstalling the under cover, remove the
factory bolt securing Intercooler Bracket #2, and
use the bolt to install the under cover.

-18 -



(7) Reconnect the negative terminal to the battery.

X After the installation process is complete, check all items listed in the “Confirmation
After Installation” section of the Instruction Manual.

- 19 -



